



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2021-10-28 21:15:48
Date of Next Testing: 2023-10-18 21:15:48
Product Name: **Ppolypropylene(melt flow rate)**
CAS Number: 9003-07-0
Specifications & Purity: melt index:1.75g/10min
Lot #: J2127438
SKU #: **P308012**
Version: **2**
Analysis #: **029853**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melt mass-flow rate	1.54-1.76 (g/10min)	1.63000 g/10min

John Su
QA & QC Manager